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TEST REPORT DECLARATION

Applicant : Berway Technology Ltd.
Manufacturer : Berway Technology Ltd.

EUT Description Wireless Controller For PS2

(A)MODELNO.  : S619
(B) SERIALNO.  : F2004031001

(C) POWER SUPPLY : DC 6V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Aug 2003.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests.  Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Feb. 17~Mar. 08, 2004
Jaw Dar
Jane Dai / Assistant
Prepared by :
V/pju VJM /
Reviewer : ) SERREANERA S

ALY  Avsix Tectmology (Shenshen) Co., Lot
EMC¥Ma44NE

el e
Signature: 7 yia

A 2

Alcx Deng / Assistant Mﬁger

Approved & Authorized Signer :

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description :  Wireless Controller For PS2
Model Number : S619
Applicant :  Berway Technology Ltd.

Unit 1801-02, 18/F., No.88 Kwai Cheong Road,
Kwai Chung, N.T., Hong Kong

Manufacturer :  Berway Technology Ltd.
Unit 1801-02, 18/F., No.88 Kwai Cheong Road,
Kwai Chung, N.T., Hong Kong

Date of Test ¢ Feb. 17~Mar. 08, 2004

1.2.Tested Supporting System Details

PS2 : Manufacturer;: SONY
M/N: SCPH-39004

Host :  Manufacturer: Berway
M/N: S619

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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1.3.Test Facility
Site Description
3m Anechoic Chamber : Certificated by FCC, USA
Aug. 15,2003
EMC Lab. Certificated by DATech, German
Feb. 02, 2004
Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2003
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
Site Location : No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

1.4.Test Uncertainty

Conducted Emission Uncertainty 2.66dB

I
1+

Radiated Emission Uncertainty 4.26dB

I
1+

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval
EMI Spectrum [HP 85422E 3625A00181 [May.31, 03 |l Year
1. Test Receiver  |Rohde & Schwarz|ESVS10  [834468/011  [May.31, 03 |1 Year
2. Amplifier HP 8447D 2944A07794 |[Sep.18, 03 [1/2 Year
3. Bilog Antenna |Schaffner CBL6111C |2598 Jan. 13, 04 |1 Year
4. PC N/A S86ATX3 |N/A N/A N/A
5. Printer HP LaserjetoP |SGCF019673 [N/A N/A
6. RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 [Feb.01, 04 (1/2 Year
7. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 [Feb.01, 04 (1/2 Year
8. RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 [Feb.01, 04 |1/2 Year
9. RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 [Feb.01, 04 |1/2 Year
10. |Coaxial Switch [Anritsu MP59B M73989 Nov.28, 03 |1/2 Year
11. [Spectrum Agilent E4407B MY41440292 |Mar.28, 03 |1 Year
12.  |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
13.  |Antenna EMCO 3115 9607-4877 Dec. 04, 02 1.5 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains

47

PS2

Host

EUT

(EUT: Wireless Controller For PS2)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——3 METERS ————|

EUT

TURN TABLE| 0-8 ME|LFERS

GROUND PLANE

3.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters UV/m dB(LV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(LV)/m (Peak)
54.0 dB(UV)/m (Average)

Remark : (1) Emission level (dB)uV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.Wireless Controller For PS2 (EUT)

Model Number : S619
Serial Number F2004031001
Manufacturer Berway Technology Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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3.5.0perating Condition of EUT

1. Setup the EUT as shown in Section 3.2..
2. Let the EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx/ Device CHO Rx/Device CH39 Rx/Device CH79 Rx) and test it.

3.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3
meters away from the receiving antenna, which is mounted on a antenna tower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.
The test mode (Device CHO Tx/Device CH39 Tx/Device CH79 Tx/Device CHO Rx/

Device CH39 Rx/Device CH79 Rx) is tested in Anechoic Chamber, and all the
scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode :  Device CHO Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
65.890 4.43 1.59 13.05 19.07 -20.93 40.00
135.730  11.50 2.35 10.78 24.63 -18.87 43.50
193.930 9.32 291 14.88 27.11 -16.39 43.50
371.440 15.80 4.37 8.49 28.67 -17.33 46.00
560.590 19.34 6.18 2.59 28.11 -17.89 46.00
799.210  21.54 7.04 3.58 32.17 -13.83 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569
Model No. : S619 Test Mode : Device CHO Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

65.890 9.63 1.59 12.03 23.26 -16.74 40.00
193.930 9.58 2.91 14.76 27.25 -16.25 43.50
501.420 18.87 5.56 3.18 27.61 -18.39 46.00
618.790 19.69 6.45 1.76 27.90 -18.10 46.00
780.780  21.53 7.20 2.26 30.99 -15.01 46.00
889.420 23.54 7.44 4.44 35.41 -10.59 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode . Device CH39 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
193.930 9.32 2.91 11.15 23.68 -19.82 43.50
252.130 12.63 3.41 10.05 26.09 -19.91 46.00
371440 15.80 437 7.86 28.04 -17.96 46.00
546.040 18.53 6.12 5.57 30.22 -15.78 46.00
816.670 21.61 7.14 3.58 32.32 -13.68 46.00
934.040 23.07 7.81 4.51 35.39 -10.61 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 934.040MHz with corrected signal
level of 35.39dBuV/m(Limit is 46.00 dBUV/m) when the antenna was at
horizontal polarization and at 1.1m high and the turn table was at 0 °
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT Wireless Controller For PS2  Humidity : 569%
Model No. S619 Test Mode . Device CH39 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBpV/m dB  dBuV/m

65.890 9.63 1.59 12.21 23.44 -16.56 40.00
109.540 11.94 2.09 9.89 23.92 -19.58 43.50
193.930 9.58 291 16.91 29.40 -14.10 43.50
556.710  20.37 6.10 2.79 29.26 -16.75 46.00
827.340  22.51 7.35 3.57 33.44 -12.56 46.00
934.040 24.12 7.81 3.96 35.89 -10.11 46.00
Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

3. The worst emission was detected at 934.040MHz with corrected signal
level of 35.89dBUV/m(Limit is 46.00 dBUV/m) when the antenna was at
vertical polarization and at 1.1m high and the turn table was at 0 ° .

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode . Device CH79 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

65.890 4.43 1.59 12.89 18.91 -21.09 40.00
193.930 9.32 2.91 15.87 28.10 -15.40 43.50
341.370  15.39 4.17 5.75 25.31 -20.69 46.00
539.250 18.16 6.08 2.65 26.89 -19.11 46.00
679.900 19.75 6.58 3.14 29.47 -16.53 46.00
880.690 22.15 7.44 2.77 32.37 -13.63 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode . Device CH79 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

65.890 9.63 1.59 13.02 24.25 -15.75 40.00
193.930 9.58 2.91 15.02 27.51 -15.99 43.50
426.730 16.81 4.76 3.52 25.08 -20.92 46.00
551.860 20.41 6.05 3.00 29.46 -16.54 46.00
765.260  21.37 7.02 3.14 31.54 -14.46 46.00
905.910 23.60 7.70 3.27 34.57 -11.43 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode : Device CHO Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
30.970 1592 1.06 5.31 22.29 -17.71 40.00
179.380 9.62 2.81 14.16 26.60 -16.90 43.50
193.930 9.32 2.91 16.89 29.12 -14.38 43.50
313.240 13.83 3.93 8.44 26.20 -19.80 46.00
578.050 19.17 6.16 4.74 30.07 -15.93 46.00
693.480 20.45 6.54 6.01 33.00 -13.00 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2 Humidity : 569%
Model No. : S619 Test Mode . Device CHO Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m
31.940 13.50 1.08 3.44 18.03 -21.97 40.00
66.860 9.97 1.60 11.40 22.97 -17.03 40.00
193.930 9.58 2.91 14.07 26.56 -16.94 43.50
437400 16.85 4.96 4.78 26.59 -19.41 46.00
626.550 19.62 6.17 1.54 27.33 -18.67 46.00
836.070  23.02 7.15 3.97 34.13 -11.87 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode : Device CH39 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
30.970 1592 1.06 5.31 22.29 -17.71 40.00
179.380 9.62 2.81 14.16 26.60 -16.90 43.50
193.930 9.32 2.91 16.89 29.12 -14.38 43.50
313.240 13.83 3.93 8.44 26.20 -19.80 46.00
578.050 19.17 6.16 4.74 30.07 -15.93 46.00
693.480 20.45 6.54 6.01 33.00 -13.00 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2 Humidity : 569%
Model No. : S619 Test Mode . Device CH39 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m
31.940 13.50 1.08 3.44 18.03 -21.97 40.00
65.890 9.63 1.59 13.06 24.29 -15.71 40.00
193.930 9.58 2.91 14.07 26.56 -16.94 43.50
562.530  20.05 6.13 2.48 28.66 -17.34 46.00
752.650 21.32 6.86 2.05 30.23 -15.77 46.00
918.520 23.73 7.67 3.15 34.55 -11.45 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2  Humidity : 569%
Model No. : S619 Test Mode . Device CH79 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
31.940 15.37 1.08 4.95 21.40 -18.60 40.00
179.380 9.62 2.81 14.16 26.60 -16.90 43.50
193.930 9.32 2.91 16.89 29.12 -14.38 43.50
313.240 13.83 3.93 8.44 26.20 -19.80 46.00
577.080 19.17 6.16 6.30 31.63 -14.37 46.00
693.480 20.45 6.54 6.01 33.00 -13.00 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 693.480MHz with corrected signal
level of 33.00dBuV/m(Limit is 46.00 dBUV/m) when the antenna was at
horizontal polarization and at 1.2m high and the turn table was at 180 °
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Wireless Controller For PS2 Humidity : 569%
Model No. : S619 Test Mode . Device CH79 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

65.890 9.63 1.59 13.06 24.29 -15.71 40.00
145430 11.54 2.49 5.97 20.00 -23.50 43.50
193.930 9.58 2.91 14.07 26.56 -16.94 43.50
439.340 16.88 491 5.90 27.69 -18.31 46.00
567.380 19.76 6.13 4.02 29.91 -16.10 46.00
838.010 23.09 7.30 3.97 34.36 -11.64 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 838.010MHz with corrected signal
level of 34.36dBUV/m(Limit is 46.00 dBUV/m) when the antenna was at
vertical polarization and at 1.2m high and the turn table was at 0 ° .
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: [A/Ac V\) oq
J
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Date of Test : Feb. 20, 2004 Temperature : 23°C
EUT : Wireless Controller For PS2 Humidity : 549%
Model No. : S619 Test Mode Device CHO Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading  Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m

4804.230  33.00 4.62 1.58 39.20 -14.80  54.00 Average

7206.300 34.66 5.90 3.74 44.30 -9.70  54.00 Average

4804.230  33.00 4.62 1.88 39.50 -34.50  74.00 Peak

7206.300 34.66 5.90 3.74 44.30 -29.70  44.00 Peak

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
4804.230 33.00 4.62 1.78 39.40 -14.60 54.00 Average
7206.300 34.66 5.90 2.53 43.09 -10.91 54.00 Average
4804.230 33.00 4.62 1.88 39.50 -34.50 74.00 Peak
7206.300 34.66 5.90 2.73 43.29 -30.71 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 20, 2004 Temperature : 23°C
EUT : Wireless Controller For PS2 Humidity : 549
Model No. : S619 Test Mode Device CH39 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading  Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m

4882.120 33.10 4.69 7.23 45.02 -8.98  54.00 Average

7323.030 34.76 5.97 2.33 43.06 -10.94  54.00 Average

4882.120 33.10 4.69 10.01 47.80 -26.20  74.00 Peak

7323.030 34.76 5.97 5.02 45.75 -28.25 44.00 Peak

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
4882.120  33.10 4.69 2.27 40.06 -13.94 54.00 Average
7323.030 34.76 5.97 0.52 41.25 -12.75 54.00 Average
4882.120 33.10 4.69 3.71 41.50 -32.50 74.00 Peak
7323.030 34.76 5.97 2.07 42.80 -31.20 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: [A/Ac V\) oq
J
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Date of Test : Feb. 20, 2004 Temperature : 23°C
EUT : Wireless Controller For PS2 Humidity : 549
Model No. : S619 Test Mode Device CH79 Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading  Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m

4962.110 33.17 4.74 7.99 45.90 -8.10  54.00 Average

7443.000 34.85 6.03 3.82 44.70 -9.30  54.00 Average

4962.110 33.17 4.74 10.34 48.25 -25.75 74.00 Peak

7443.000 34.85 6.03 6.62 47.50 -26.50 44.00 Peak

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
4962.110 33.17 4.74 8.39 46.30 -7.70 54.00 Average
7443.000 34.85 6.03 422 45.10 -8.90 54.00 Average
4962.110 33.17 4.74 10.34 48.25 -25.75 74.00 Peak
7443.000 34.85 6.03 5.62 46.50 -27.50 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: [A/Ac V\) oq
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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® Shenzhen Saience & Tnd. Park
Tal: 0755-26639495~7
Al WPSY (SHENZHEN} CO., LTD _Fax: 0735-26632877
Data#: 144 File#: Berway,EMI Date: 2004-03-08 Time: 09:50:09
Levd dBu¥in)
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FCCIPART (158 |
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1
0:47 4 S R I . . S U N
R 50 i 20 508 1000
Freguancy (MHz)
AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. (3 Chamber)
Trace:

Ref Trace:

Condition: FCC PART 15B 3m 2R98FACTOR HORIZONTAL

FUT : Wireless Controller for P82
M/N : 8619
Fower : DCEVIBattery)
Test Fnaineer: Richzhv
Test. Comment: Temp:24''¢ Humi:56%
Meimo : Device CHO T=x
Page: 1
Limit Over Read Cable Probe
Frea Tevel Tine Limit Level L.oss Factor
MHz dBuvV/m dBuv/m dB dBuV dB dB
1 65.890 19,07 40.00 -20.93 13.05 1.59 4.43
7 135.730 24.643 43.50 -18.87 10.78 2.35 11.50
3 193.930 27.11 43.50 -16.39 14.88 2.91 9.32
4 371.440 28.67 46.00 -17.33 8.49 4.37 15.80
5 560.590 28.11 46.00 -17.89 2.59 6.18 19.34
6 799,210 32,17 46.00 -13.83 3.58 7.04 21.54

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Dataff: 143 File#: Berway,EMI Date: 2004-03-08 Time: 09:49:44
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30 50 100 1] a0 10040
Frequancy (MHz)
AVTREX TECHNOLOEY (SHENYHEN) C0O., LTD, G# Thambe) .
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL
FoT Wireless Contrecller for Pg2
M/N 5619
Power : DCBVIBattery)
Tast Fnogineer: Richzhv
Test  Comment: Temn:24''¢C Humi: 56%
Memao Device CHO Tx
Page: 1
Timit Over Read Cable Probe
Frea Level Tine Timit Level 1088 Factor
MHz dBuvV/m dBuvV/m dB dBuv dB dB
1 65.890 23.26 40.00 =16.74 12.03 1.59 9.63
2 193.930 27.25 43.R0 -16.25 14.76 7.91 9.58
3 H01.420 27.61 46.00 -18.39 3.18 " 5.%6 18.87
4 618.790 27.90 46.00 -18.10 1.76 6.45 19,69
5 780.780 30.99 46.00 -15.0 2.726 T.20  21.583
3 889.420 4.44 7.44 23,54

35.41 46.00 -10.59
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@ Shenzhen Science & Tnd. Park
Tal: 0755-26639495~7
Al Y _(SHENZHEN) CCQ., LTD Fax:; 0755-26632877
Data#: 127 File#: Berway.EMI Date: 2004-02-20 Time: 22:46:42
Levd {dBuYim)
&b T T T
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; | ] I
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£ [ S0 100 i S0 1000
Frequency (MHD
AUDIX TECHNOLOGY (SHENTHEK) CO, LTD. @# Chambe)
Trace: Ref Trace:
Condition: FCC PART 158 3m ZR98FACTOR HORTIZONTAL
RUT : Wireless Controller for P32
M/N t 56109
Power : DOGVBattery)
Test Fnaineer: Richzhv
Test, Comment: Temp:24'10 Himi: 56%
Memo : Device CH39 Tx
AntPos:1.1m TablePos: 0!
Page: 1
Limit Over Read Cahle Probhe
Freaga TLeveal Tine Limit Level T.oss Factor
MHz dBuV/m dBuV/m dB  dBuv dB dB
1 193,930 23.68 43.50 -19.82 171.45 2.91 .37
2 252,130 26.09 46.00 -19.91 10.05 3.41 12.63
3 371.440 28.04 46.00 -17.9§4 7.86 4.37 15.80
4 546.040 30.22 46.00 -15.78 5.57 6£.12 18.583
5 816.670 32.37 46.00 -13.68 3.58 7.14 21.861
6 934.040 35.3%9 46.00 -10.61 4.51 7.81 23.07
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@ Shenzhen Science & Tnd. Park
Tel: 0755-266394G85~7
Al ARST (SHENZHEN) . CQ. . TTD Fax: 0755-26632877
Data#: 128 File#: Berway.EMI Date: 2004-02-20 Time: 22:47:04
Levd (dBu¥im)
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0 . . . ) . i
30 5 100 o 500 1000
Frequency (WMHD)
AUDLIY TECHNOLOGY (SHENTHEN) 0., LTD. (3# Chuazndar)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTTCAL
FUT : Wireless Controller for PS2
M/N r 8619
Power : DCeVI(Rattery)
Teast Fnaineer: Richrzhv
Test Comment: Temn:24''(C Humi : 56%
Meme : Device CH39 Tx
: AntPos:1.1m TablePos: 0’
Page: 1
T.imat Qver Read Cable Probe
Frea Level TLine Tdmit Level T0ss Factor
MHz dBuV/m dBuvV/m dB dBuv dB dB
1 6h.890 23.44 40.00 -16.56 12.21 1.59 9.63
7 109.540 23.92 43.50 -19.5/8 9.89 2.09 11.94
3 193.930 29.40 43,50 -14.10 16.91} 72.91 9,88
4 Rha.710 29.26 46.00 -16.75 2.79 6.10 20.37
5 B27.340 33.44 46.00 -12.56 3.57 T.35 22.57
6 934.040 35.89 46.00 -10.11 3.96 7.81 24,12

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCC ID:RUPS6195620C

page 3-23
® Shenzhen Science & Tnd. Park
Tel: N0755-26639495~7
(SHENZHEN). CO LTH Fax: 0755~26632877 L
Data#: 142 File#: Berway.EMI Date: 2004-03-08 Time: 09:49:19
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FCCIPART 158 |
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03ﬂ 50 100 200 00 1000
: Frequenty (WHz)
ATDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chambe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL
RIT : Wireless Contrcller for PS2
M/N : 83619
POWeT Tt D6V IRattery)
Test Fnaineer: Richzhv
Test Comment: Temn:24''C Humi: 56%
Memo : Device CH79 Tx
Page: 1
Timit Over Read Cable Probe
Freg Tevel Tine Limit Tevel Tioss Factor
MHz dBuV/m dBuV/m dB dBuv dB dB
1 65.890 18.91 40.00 -21.09 12.8¢9 1.59 4.43
7 1893.930 28,10 43.50 ~-15.40 1%.87 2.91 9,32
3 3471.370  25.31 46.00 -20.69 5.78 4.17 15.39
4 539.250 26.89 46,00 ~19.11 2. 65 6.08 18.76
5 £76.900 29.47 46.00 -16.53 3.14 6.h8 18,758
6 880.690 32.37 46,00 -13.63 2.71 7.44 22,15

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Shenzhen Science & Tnd. Park

Datat#t: 141 File#: Berway.EMI Date: 2004-03-08 Time: 09:48:54
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Frequency (WHz)

AVUDIX TECHNOLOGY (SHENTHER) CO, LTD. (3# Chanbe)

Trace:

Condition:

RuT
M/
Power

FCC

Test Fnaoinear:
Tast. Comment:

Memo

Gy LRI N 2

65.
193.
1726,

551

765.
203,

Frea
MHz

830
930
730
. 860
260

910

Ref Trace:

PART 15R 3m 2598FACTOR VERTTCAL
Wireless Contrcller for PS2

5619

DCEV (Battery)

Richzhv

Temn: 24 1(7 Humi:h6%

Device CH792 Tx

Page: 1

Tiimit Over Read Cable Probe

Tevel Tine Timit Tevel T.oss Factor
dBuv/m dBuV/m dB dBuv dB dB
24,25 40.00 -15.75 13.02 1.59 9.63
27.51 43,50 -15.99 15.02 2,91 9.58
25.08 46.00 -20.97 3.52 4. 76  16.81
29.46 46.00 -16.5H4 3.00 6.05 20.41
31.54 46.00 -14.446 3.14 7.02  21.37
34,57 46.00 -11.43 3.27 7.70 23.60
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@ Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Dataf: 145 File#: Berway.EMI Date: 2004-03-08 Time: 09:50:34
wl-_ﬂ'eliﬂLuF-LaL,

FCC|PART ;jgw

! f
¥
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1
0 . : . . :
30 5l 1o 200 _ SO0 1040
Frequency (hWHz)
AUDYX TECHNOLOGY (SHENTHEN) CO., LT, {3# Chamber)
Trace:

Ref Trace:

Condition: FCC PART 15R 3m 259BFACTOR HORTZONTAL
FruT * Wireless Controller for P82

M/N v 56l1%
Fower C o DCeVIRattery)
Test Fnaineer: Richzhv
Test Comment: Temn:24''C Humi:56%
Memao : Device CHO Rx
Page: 1
Laimit Ovear Read Cabhle Probe
Frea Tevel Tine Timit Tevel Toss Factor
MHz dBuvV/m dBuV/m dB  dBuv dB dB
1 30.970 22.2¢ 40.00 -17.711 5.31 1.06 15.92
7 179.380 26.60 43.50 -16.90 14.16 2.81 9.62
3 193.930 29,12 43.50 -14.38 16.8% 2.91 9.37
4 313.240  26.20 46.00 -19.80 8.44 3.93 13.83
5 578.050 30.07 46.00 -15.93 4.74 .16 19.17
-6 693.480 ~33.00 46.00 -13.00 6.01 ¢.54 20.45

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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@ Shenzhen Science & Tnd., Park
Tel: (0755-26639495~7
(SHENZHEN) CO., 77D Fax: 0755-26632877
Dataff: 146 File#: Berway.EMI Date: 2004-03-08 Time: 09:50:59
Levd (dBuY,
wl™ it i) .
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FCEPART 158
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¥
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30 S0 100 i1} 500 1000
Frequency (hHz)
AUBLIX TECHNOL O GY (SHENTHEN) 0., L.TD. (3# Chamher)
Trace: Ref Trace:
Condition: FCC PART 15R 3m 25H98FACTOR VERTICAL
FUT : Wireless Controller for PS2
M/N : 5619
Powar .. NCeVIiBattery)
Test Fnaineer: Richzhwv
Test Comment: Temp:24''C Humi:56%
Memo i Device CHO Rx
Page: 1
Limit Over Read Cable Probe
Freg TLevel Tvinae Tidmit Teavel T.oss Factor
MHz dBuV/m dBuV/m dB dBuv dB dB
1 31.%40 18.03 40.00 =21.97 3.44 1.08 13.50
7 66.860 272.97 40.00 -17.03 11.40 1.60 9.07
3 193.930 26.56 43.50 -16.9%4 14.07 72.91 9,58
4 437.400 26.59 46.00 -19.41 4.78 4.96 16.85
9 626.550 27.33 46.00 -18.&7 1.54 6.17 19.62
6 836.070  34.13 46.00 -11.87 3.97 7.15 23.02
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@ Shenzhen Science & Tnd. Park
Tel: 755-26639485~7
(SHENZHEN) CO., 1TD Fax: 0755-26632877
Data#: 147 File#: Berway.EMI Date: 2004-03-08 Time: 09:51:28
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Frequuancy (MHD)
AUBIX TECHNOLOGY (SHENZHEN) €O., LTH. @## Chanher)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 7598FACTOR HORTZONTAL

Wireless Controller for PSZ

3619

1 N6V (Rattery)

BOT
M/
Powear .
Test Enainéér:
Test Comment :
Memo
Freaea
MHZz
I 30.970
2 179,380
3 193.930
4 313.240
5 578.050
1§ 693,480

Richzhv
Temn: 2411 ¢
bevice CH39

Tevel Tine

dBuvV/m dBuvV/m

22.29 40.00
26.60 43.50
29.12 43.50
26.20 46.00
30.07 46.00
C.33.00 46.00

Humi:563%

Rx

Page: 1

Qver Read Cable Probe
Timit Tevel Loss Factor

-17.
=16.
-14.
-19.
=-15.
-13.

dB dBuv dB dB
71 5.31 .06 15,92
90 14.16 2.81 9.62
38 16.8% 2.91 9.37
80 8.44 3.93 13.83
93 4.74 6.16 19.17
60 £.01 €.54 20.45
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Shenzhen Science & Tnd. Park
Tet: 0755-26639495~7
.70 Fax: 0755-26632877

Data#: 148 File#: Berway.EMI Date: 2004-03-08 Time: 09:51:51
Levd (dBuVim)
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30 &0 L] il S0 1000
Frequeancy (MH:)
AUDIX TECHNOLOGY (SHENTHER) CO., LTD. @# Chambex)
Trace: Ref Trace:
Condition: FOQC PART 15B 3m 259BFACTOR VERTICAL
FuT : Wireless Controller for P82
M/ N 5619
Power : NDCBVIRattery)
Test Fnaineer: Richrzhy
Test Comment: Temp:24''C Humi: 56%
Memo Device CH39 Rx
Page: 1
Timit Over Read Cable Probhe
Frea Tevel Tine Limit Teveal Tioss Factor
MHz dBuV/m dRuv/m dB dBuv dB dB
1 31.940 18.03 40.00 -21.97 3.44 1.08 13.50
2 65.890 - 24.29 40.00 =-15.71 13.06 1.R9 9.63
3 193.930 26.56 43.50 -16.94 14.07 2.91 9.58
4 R42.530 28.66 46.00 =-17.34 2.48 6.13 20.05%
5 752.650 30.73 46.00 -15.77 2,058 6.86 21.32
& 918.520 34.55 46.00 -11.45 3.15 7.67 23.73

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



@

B$!=;]!!I;Jﬂii!'

FCCID:RUPS6195620C
page 3-29

Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7

Y (SHENZHEN) _CO., TLTD Fax: 0755-26632877 L
Data$#: 129 File#: Berway.EMI Date: 2004-02-20 Time: 22:49:29
an%ﬂ&L@Eﬂﬂhﬂ
|
FCC|PART | 1HB
B
I |
40 I
| . 5§
< g
1
0 1 .
k1 a0 160 oo S00 on
Frequency (WHD)

AVDIX TECHNOLOGY (SHENYHEN) CO., LTD. (3# Chamben)

Trace:

Condition:
ELT

M/

Power

Test Fnaoin

FCC

eer

Test Comment:

Memo
1 31
7 179.
3 193.
4 313
5 577.
) 693.

Frea

MHz

. 940
380
330
.240
080
480

Ref Trace:

PART 15B 3m Z2HY98FACTOR HORIZONTAL
Controller for PS2

: Wireless
5619
DCEViBattery)
Richzhv
Temn:24''C
Device CH79

AntPos:1.2m

Level

dBuvV/m dBuv/m

21.
26.
29.
26,
3N
33.

40
60
12
20

.63

00

Timit
T.ine

40.00
43.50
43.50
46.00
46.00
46,00

Humi:56%

Rx

TablePos: 180"

Page: 1

Over Read Cable Probe
Limit Tewvel T.oss Factor
dB dBuv dB dB
-18.60 4.85 1.08 15.37
-16.90 14.186 2.81 9.67
-14.38 16.89 7.9 9,37
-19.80 8.44 3.93 13.83
-14.37 6.30 .16 19.17
-13.00 6.01 6.54 20.45

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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o Shenzhen Science & Tnd, Park
Tel: 0755-26639495~7
Al " - (qHFNZHFN) [als) , Fax: 0755—26632877

LTI L
Data#: 130 File#: Berway.EMI Date: 2004-02-20 Time: 22:51:06
Levd (dBuY;
Bnrgmj___gm _
FCCIPART 15B
68|
I 1
40 | I
[ 6
3 4 2
1
2
o . .
k| 50 1 2000 . 500 1000
Frequency (hHz)
AUDLX TECHNOLOGY (SHENTHEN) C0. LTD. (3# Chamher)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL
rUT : Wireless Controller for PS2
M/N 5619
Power : DCBVIBattery)
Test Fnaineer: Richzhv
Test Comment: Temn:24''C Humi: 56%
Memeo Device CH79 Rx
AntPos:1.2m TablePos: 0!
Page: 1
Timit Over Read Cable Probe
Frea Tevel Tine T imit Tevel Toss Factor
MHz dBuv/m dBuv/m dB dpuv dB dB
] 65.890 24.29 40.00 -15.71 13.06 1.59 G.63
2 145,430 20.00 43,50 =23,50 5.497 2.49 11.54
3 103.930 26.56 43.50 -16.94 14.07 2.91 . 95.58
4 436,340 27.69 46.00 -18.31 5.60 4.97 16.88
5 567.380 29.91 46.00 -16.10 4.07 6.13 19.76
6 838.010 34,36 46.00 -11.64 3.97 7.30 23.09

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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FEA R FI

ALIDIX Tecnnziagy (Bhanihen) Co, Lid,

No. 6, Ke Feng Road, Block 52,

Jhenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755~26632877

Datag: 49 File#: C:\EMI TEST DATA\F\Berway,EMI
50 Level ([dBuV/m} Date: 2004-02-20 Time: 15:33:26
! | !
i :
S B ‘ ;
| i i
é
...... gl —— * SA—— . . o .
i FLC PART 15 AV
RO e ' V"BdB’
2 : .
S T . D e
]! |
;
. | .
1000 5600. 10200. 14800. 19400, 24000
Frequency [(MHz)]
Site ! 1# Chamber
Conditian ¢ FCC PART 15 AV 3m 3L15FACTOR HORIZONTAL
EUT © 7 : Wireless Controller for PS2
M/ i 9619
Powver 1 DCEVY (Battery)
Test Engineer : Richzhy
Memo : Device CHO Tx
Test comment @ Temp:237C Humi: 545

Over Limit Read Cahle Prohe
Freg Level Limit Line Level Logs Factor

MHz dBuV/m dB dBuV/m  dBu¥v db db

1 4504,230 39.20 -14.80 54.00 1,58 4,62 33.00
2 7206.300 44.30 -9.70 54.00 3.74 5.9 34.66

49
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AULIX Techno ity (Shenzhan) Co. Lid,

No. 6, Ke Feng Road, Elock 5z,

Shenzhen Secience & Industry Park

Nantouw, Shenzhen, Guangdong, China
Tel:4+88-755-26638486 Fax:+86-755-26632877

Dataf#: 43 Fil=f: C:\EMI TEST D4TL\B\Berway.ENI
120 Level (dBu¥/m} Date: 2004-02-20 Time: 15:16:26
H T T
L !
7 R ! o I
FEC _PARL 15 PEAK
-6dB
P ] — UV ARPRVETIN SRV Lo %
) - 2 % .
1 f
§ |
0 ‘ l | ) !
1000 h&00. T0Z00. 14800. 19400, 24000
Frequency (MHz)
Site : 1 Chamber
Congition : FCC PRRT 15 PEAK 3m 3115FACTOR HORIZOMTAL
EUT : Wireless Controller for P32
M/ i 8619
Power ' : DCEV (Battery)
Test Engineer : Richzhy
Nermo ;: Device CHO Tx
Test comtent @ Texp:23"C Hurni : 54%
Ovar  Limit Read Cable Proke

Frecgq Level Limit

Line Lewvel Lozzs Factor-

HHz dBuV/m dB

1 4804.230 39.50 -34.50
é 7206.300 44.30 -29.70

dBuv/m dBuV dB dE

14,00 1.58 4,62 33.00
74.00  3.74 £.50 34.66

-43-
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(BB R SRR 4 )

ALDIR Tecnology (Shensfien) Ge, Lid.

No. &, Ke Feny Road, Block 52,

Shenzhen Science & Industrv Park

Nantou, Shenzhen, Guangdeng, China
Tel:+36-755~26639496 Fax:+35-755-266320877

Data#: 46 Fileff; C:YEMI TEST DATAL\B)Berway.ENI
g Level (B /i) Date: 2004-02-20 Time: 15:31:26
i
Fce mml 15 AV
SV F— WM N ,ww»ﬁi Bdb -
. 2 ;
| L
i
;
i H
0 5500 5500 T0200. Y1) | —— 19400, 24000

Frequency (MHz)

Site i 1# Chamber

Condition : FCC PART 15 AV 3m 3115FACTOR VERTICALL
EUT : Wireless Controller for P52

M/N o 3619

Power 1 DCeV (Battery)

Test Engineer : Richzhy

Mermo t Device CHO Tw

Test comrment : Temp:23"C Humd : 54%

Cver Limit Read Cable Prohe
Fregq Level Linmit Line Level Loss Factor

MHz dBuV¥/m dB dBuV/m  dBuv dB dB

1 4804,230 39.40 -14.60 54.00 1.78 4.62 33.00
p 7206.300 43.09 -10.91 54.00 2.53 §.90 34.66

S48
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ALIDIX Teshnaglogy (Shenzkhen) Co. Ltd,

No. 6, Ke Feng Road, Block 52,
3henzhen Science & Industry Park

page 3-34

Nantou, Bhenzhen, Guangdeong, China
Tel:+56~755-26639496 Fax:+36-755-26632877

Dataff: 42 File#: C:\EHI TEST DATA\B\Berway.EMI
120 Level [dBuY/m) Date: 2004-02-20 Time: 15:14:26
) T T
E
[——— E—— § [ - S—,
e i FCC_PART 15 PEAK.
-6dB
El] e i
i i
.. ; 2 e i
T
‘ %
0 | | é
1000 He00. 10200, 14800, 19400. 24000
Frequency (MHz)]
Sitce 1# Chamber
Condition FCC PART 15 PEAK 3m 3115FACTOR VERTICAL
EUT i Wireless Controller for P52
n/'n v 3619
Power : DCEV (Battery)
Test Enginesr

Meto '
Tesat comwent

Freq

: Richzhy

Device CHOQ T
Temp:23™C Humi ; 54%

COver Limit Read Cable Prohe
Level Limit Line Level Loss Factor

HHz

1 4804.230
2 7208.300

dBuV/m dB gBuV¥/m  dBu¥v dB aB

39.50 -34.50 74.00 1.88 4.62 33.00
43.28 -30.71 74.00 2.73 5.90 34.686

42 -
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AUDIR Tecingldhy (Bhenzhen) Ge. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park
Nantou, Shenzhen, Guangdong,
Tel:+36~255-26639496

China
Fax:+86-755~-266328%7

Dataf: 47 File#: C:\EEI TEST DATAN B\ Berway.EMT
80 Level [dBuV/m] Date: 2004-02-20 Time: 15:29:48
: E
i H
1
: FCC PART 15 AV
1 G}
2
40 — B — R,
i
E B S ; _
; I b i
f : !
05000 5500, T0200. T4800. T9400. 73000
Frequency [MH2)
Sice 1# Chamber
Condition FCC PART 15 AV 3m 3115FACTOR HORIZONTAL
EUT Wirseless Caontroller for P32
M/N 3619
FPouwer DCaV (Battery)
Teat Engineer Richzhy
Hemo Device CH39 Tx
Test comment Tenp:237C Humi:54%
Over Limit Read <Cable Probke
Freg Level Limit Line Level loss Factor
MHz dBuV/m dB dBuV¥/m dbuv de dBb
1 4882.120 45.02 -5.93 54.00 7.23 4,69 33.10
2 7322.030 43.06 -10.24 54.00 2.33 5.97 34,76

_47.
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AUDIEX Techinology (Shanzhen) Ce. Lid,

No. &, Ke Feng Road, Block 5z,

Shenzhen Science £ Industry Fark

Mantou, Shenzhen, Guangdong, China
Tel:+56-755-26632496 Fax:-+86-755-26632897

Data#: 41 File#: C:\EMI TEST DATA\B\Berway.EHI
120 Level lngVim] Date: 20004-02-20 Time: 15:12:48
- | g .
’ e oo ECC_PART 15 PEAK
-6dB
&0 = . . . : L VRS S
1 2 i
|
;
| i !
: : i
0 1000 5600D. 10200 14800, 19400. ' 24000
Frequency [MHz)]
Site ! 1# Chamber
Condition i FCC  PART 15 PEAK 3m F115FACTOR HORIZONTLAL
EUT : Wireless Controller for P82
M/ : 5619
Pouwer : DCEV (Battery)
Tezar Enginesr : Richzhy
Meron : Device CH39 Tx
Test comment t Tewmp:23%C Hurmi: 54%

Over Limit Read Cable Praohe
Freq ©Lewvel Limit Line Lewel Logs Factor

HHz dBuV/m dB dBuV/m  dBuV dB dB

48682.120 47.80 -26.20 74,00 10.01 4.659 33,10
2 7323.030 45.75 =-2B.25 4,00 5.02 5.97 34.76

o4l
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ALIGIX Teohnslogy (Ghenzhen) Cc. L4,

No. 6, Ke Feng Road, Block 5z,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755~-26639496 Fax:+35-755-26632877

Data#: 46 File#: C:\EMI TEST DATA)\B)\Berway.ENI
80 Level [dE'u\l'!m] Date: 2004-02-20 Time: 15:25:48
H
FCCPART 15 AV
’ -GdB-
2
4[] . : 1 . L . o .
: { :
H
o
|
0 1000 5600. 10200, T14800. 19400, ) 24000
Frequency [MHz)
Site : 1§ Chamber
Condition + FCC PART 15 AV 3m 3115FACTOR VERTICAL
EUT : Wireless Controller for P32
M/ HE-1-3 1=
Power : DCEV (Battery)
Test Engineer : Richzhy
Memo : Davice CH39 T
Test commzht  Tewp:23"C Humi:54%

Over Limit Read Cable Probe
Fregq Lewvel Limit Line Level Loss Factor

MHz dBuVim dE dBuV/m  dBuVv dE dB

4862.120 40.06 -13.5%4 54.00 2.27 4.69 33.10
2 7323.030 41.25 ~-12.75 54.00 J.52 5.97 34.76

.46
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AUOIX Teennology (Ghenzhen) Ce. Lid

No. 6, Ke Feng Road, Block 5z,

Zhenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36~755-26639496 Fax:+86-755-266325877

Dataf: 40 File#: C:\ENI TEST DATA\B\Bermay.ENI
120 Level [dBuV/m] E Date: 2004-02-20 Time: 15:06:48
é . : i ;
é j ? ! |
; i : FEC PART 15 PEAK
: -6dB
!
; {
WWWWWWWWW i - 2 S R — .
;
E
. . -
: | i
. |
: i ; : :
® Yddo 5600, 10200, 14800, 9400, 24000
Frequency (MHz}
Five : 1ff Chamher
Condition + FCC PART 15 PEAK 3 311SFACTOR VERTICALL
EUT : Wireless Controller for P32
M/N : S4615
Pouer 1 DCeV (Battery)
Test Engineer : Richzhy
Hestac : Dewvive CH39 Tx
Test comment ! Temp:z3"cC Huwed: 54%

Over Limit Read Cable Prohe
Freg Level Limit Line Level losz Factor

NHz dBuV/m dB dBu¥/m  dBuV dB dR

1 4982.120 41.50 -32.50 74,00 3.71 4.65 33.10
a 7323.030 42.80 -31.20 74¢.00 2.07 5.97 34.76

A0 -
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ALDIX Tecnnslogy (Shenshen) Go. Ltd,

Wa. 6, Ke Feng Road, Block 52,

dhenzhen Seience s Industry Park

Nantou, Shenzhen, Guangdonyg, China
Tel:+86-755-26639496 Fax:+86-755-26632577

Dats#: 44 File#: C:VEMI TEST DLTAVBYBervay.EMI
80 Level [dBy\l‘!m] Date: 2004-02-20 Time: 15:18:15
: . : !
| é
] i ! ;
FCC PART 15 AV
— 4 N - -6dB
! 2
4[] [EETTI S R [ - . [T Fa— e
; T %M
i E |
T
| | |
0 1000 S600. 10200, 145i0. 19400. 24000
Fiequency (MHz)
Jite : 1§ Chanber
Condition ¢ FCC PART 15 AV 3m 31i5FACTOR HORIZONTAL
EUT : Wireless Controller for PS2
/N . r 3619
Power 1 DCEV (Battery)
Test Engineer : Richzhy
Hemo 1 Dewvice CH7S Tx
Test comment ! Tewmp:237C Hurai: 54%

Over Liwit Read Cahle Frobe
Freg Lewvel Limit Line Level Loss Factor

HHz dBuWW/m dB dBuwV/m  dBuV dB ae

] 4562.110 45.90 -B.10 54.00 7.99 4.74 33.17
2 7443 .000 44.70 -2.30 54.00 3.82 5.03 34.85

-44-
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ALDIR Tecnnology (Shetzhen) Ce. Lid,

No. 6, Ke Feng Road, Block 5z,

Shenzhen Seience & Industry Park

Wantcou, Shenzhen, Guangdong, Chins
Tel:4586-~755-26639498 Fax:+36-755-26632877

Data#: 38 Fileff: C:\EMI TEST DATA\B\Berway.ENI
120 Level [dB ul¥/m) Date: 2004-02-20 Time: 14:91:15
T T
] -
o .§ 2
_ i . S U ST
| _
; ’ : FCC_PARY 15 PEAK
; -6dB
BU ,M,Wi- PR ; RSO PR e
1 2 i
: el \,% N S— H
rl i
i : *
0 Y000 5600 10200 4800, 1900, 23000
Frequency [MHz)
Site : 1# Chamber
Condition : FCC FART 15 PEAK 3w 311SFACTOR EORIZONTAL
EUT : Wireless Controller for P32
M/ : 3610
Fower : DCEYV (Battery)
Test Engineer : Richzhy
Hewa : Device CH79 Tx
Test comment : Temp:237C Hurni ; 54%

Gver Limit Read Cable Probe
Fregq Lewel Limic Line Level Lo=s Facton

HEz dSuv/m dB dBuVim dBuv dE ds

4962.110 48.25 -25.75 74.00 10.34 4,74 33.17
2 7443,.000 A47.50 -26.50 74.00 6.62 6,03 34.85

L3
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ALK Techinnlagy (BShenthen) Ceo, L4,

No. &, Ke Fenyg Road, Block Sz,

Shenzhen Science & Industry Park

WNantow, Shenzhen, Guangdong, Chiha
Tel;+56~755-26639496 Fax:+36-755-26632577

Dataff: 45 File#: C:\EMI TEST DATA\B\Berway.ENI
a0 Level [dBu¥/m) . Date: 2004-02-20 Time: 15:22:15
| g
;; H
FCC PART 15 AV
Sy . e Vwmmi _BdBM
| 2 : ;
: !
anf .. ;
E
H § !
i H ;
H H
i i :
S R B o % ’
0 { : ) i
1000 he00. 10200. 14800, 19400, 24000
Frequency (MHz]
dirte 1# Chamber
Condition : FCC PART 15 AV Sm 3115FACTOR WERTICLL
EUT : Wireless Controller for P52
M/ i 3619
Power : DC6V (Battery)
Test Engineer : Richzhy

Wemno
Teat Ccowment

Device CH79 Tz
Tenp:23"C Humi:S54%

Over Linit Read Cable Probe

Freg Level Limit Line Level Loss Factor

¥Hz dBuV/m dB dBuV/m  dBuY dB =)

1 49¢62,110 46.30 ~7.70 54.00 8.39 4,74 33,17
2 7443 .000 45.10 -§.90 54.00 4,22 £.03 34.85

-45.
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AUDIX Teennolagy {Shenzhen) Co. Lid,

Wo. 6, Ke Feng Road, Block 52,

Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-26632877

Data#: 39 Fileff: C:\EMI TEST DATA\B\Berway.ENI
120 Level [(dBu'Y /m] Date: 2004-02-20 Time: 15:01:15
; _ ___FCC_PART_15 PEAK.
; -6dB
[311] e
1 2
g .
% |
0 1000 5640, 10200, 14800. 19400. 24000
Frequency [MHz)
Site : 1§ Chamber
Condition :+ FCC PART 15 PEAK 3m 3115FACTOR VERTICAL
EUT : Wireless Controller for P22
M/ 1 5619
Fower : DCEV (Battery)
Test Engineer : Richzhy
Hewo i Dewvice CH79 Tx
Test comnent : Temp:237C Huroi : 545%

Over Limit Read Cable Probe
Freg Level Limit Line Level Losa Factor

HHz dBuV/m dB dBuv/m gBuv dB b

1 4942,110 48.25 -25.75 74.00 10.34 4.74 33.17
2 7443%,000 46.50 -27.50 74.00 5.62 6.03 34,85

-30-
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4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment

FCCID:RUPS6195620C

page 4-1

The following test equipment were used during the Emission Bandwidth Test :

(EUT: Wireless Controller For PS2)

4.3.0perating Condition of EUT

1. Setup the EUT as shown in Section 4.2..
2. Let the EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 [May.31,03 |1 Year
3.  |Antenna EMCO 3115 9607-4877  [Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [(Sucoflex104 |- May.31, 03 |1 Year
4.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
Host
EUT




FCCID:RUPS6195620C
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4.4 Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. Power on the EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antenna is used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 17,2004 Temperature : 23°C
EUT :  Wireless Controller For PS2  Humidity : 549%
Model No. S619 Test Mode : Device CHO Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
1 2402MHz 790KHz
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT :  Wireless Controller For PS2  Humidity : 549%
Model No. : S619 Test Mode : Device CH39 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
40 2441MHz 820KHz
Date of Test : Feb. 17, 2004 Temperature 23C
EUT :  Wireless Controller For PS2  Humidity : 549%
Model No. : S619 Test Mode : Device CH79 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
80 2481MHz 800KHz

Reviewer: CA/LL I/\) W‘]/
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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AUDIX Techinsltyy (Shanghen) Co. Lid,

MNo. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantow, Shenzhen, Gueangdong, China
Tel:+86-T755-266394586 Fax:+B6-755-26832877

Latcajf: 59 Filej#f: C:\EMI TEST DLTA\B\Berway.ENI
80 Level [dHnym] Date: 2004-03-05 Time: 12:16:56
- |
LN
[\Nf" _____
40 :
©smn———— E — -
: ; _ z
1 o : £
; E f , _ |
i : ' . :
i i %
. | ! %
2401.62 2401.82 2402.02 240222 2402 42 2402.62
Frequency (MHz])
Jice i 14 Chamber
Conditicn : 3m 311SFACTOR WERTICAL
EuT t Wireless Controller for P32
M/ 1 5619
POWEL : DCE&V (Battery)
Test Engineer : Richzhy
Netao Device CHO Tx
Test comment Tewp:23"C Humi: 54%
Oyver Limic Read Cable Prohe
Freg Level Limitc Line Level Luss Factor Remark
MHz dBuV/m dF dBuV/m  dBuv AB dB
2401.650 47,79 ——mm—m —mm—am 16.55 3.20 28.04 Peak
2802.040 B7.79 ~mm—m= ——m——— 36.53 3.20 28.06 Peak
3 2402 ,440 47,79 ——-—== mmemee— 16.51 3.21 28.07 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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AUEHK Tecnnology (SHenzhen) To. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science £ Industry Park

MNantou, Shenzhen, Guangdong, China
Tel:+66-755-26639496 Fax:+36-755-26632877

Datag: 101 "File#: C:\VEMI TEST DATA\B\Eerway.ENI

Level [dBuV¥/m)

80 Date: 2004-03-05 Time: 12:47:26

S . _ ARV ?
FA R Y
40 : [ w -
N e
; ! %
| i ‘ o
0 L ; | g
2440.44 2440688 2440.936 2441184 2441.432 2441.68
Frequency [MHZ]
Sice : 1§ Chamber
Condition t 3w 3115FACTOR WERTICAL
EUT : Wireless Controller for PS2
M/N : S6l%
Power : DCBV (Battery)
Test Engineer : Richzhy
Neto 1 Dewice CH3IS T
Test corment @ Temp:z3"C Humi:54%
Over Limic Read Cable Probe
Freg Level Limit Line Level Loss Factor Remark
MHz dBuV/m éB dBuV/m  dBuv ds dB
i 2440.590 43,78 ==m=m= —meem- 12,41 3.23 28.14 Peak
2 2441.000 B3.78 ————-= —————x 32.41 3.23 28.14 Pesak
3 2441 .410 43.78 —-—=--= —————- 12.41 3.23 28.14 Pesk
-G-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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(5 BRI T

AURIX Tecnnalogy (Shamsheny o, LI,

No. &, Ke Feny Road, Block &2,

Fhenzhen Science & Industry Park

Kantou, 3henzhen, Guangdong, China
Tel:+86-755~26835496 Fax:486-755-26632877

Daraf: 100 File#f: CiVEMNI TEST DATA\ B\ Berway.ENT

80 Level [dBuVW/m) Date: 2004-03-05 Time: 12:24:50

PP SV ———

(v

U 7m0.41 240,568 480,926 LTI S 7 5 I T S 1 I
Frequency (MHz)
Site : 1# Chamber
Conditcion : Jdm J3115FACTOR VERTICAL
EUT " ¢ 'Wireless Controller for PS2
/N : 5619
Fower i DCoBV (Battery)
Test Engineer : Richzhy
Memo i Device CH79 =
Test corment @ Temp:237C Humi:54%
Oyer Limic Read Cable Prohe
Freq Lewvel Liwmit Line Level Loss Factor Remark
HHz dBuV/m dB dBuv/m dBuv dB dB
2480.590 422.43 —emom —————- 10.97 3.26 Z8.20 Peak
Z 2881.000 62.43 ——-mmm ———m—— 30.87 3,26 28,20 Peak
3 24381.390 42,43 —--r-= ~me——- 10.97 3.26 28.20 Peak
-5
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5. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment Manufacturer [Model No. [Serial No. Last Cal. Cal. Interval

1. |Spectrum Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31,03 |l Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable Hubersuhne |Sucoflex104 |- May.31, 03 |1 Year
5. |Power meter |HP 436A 2016A07891 |[NCR

6. |Power Sensor [HP 8481D 3318A13613 |May.31,03 |1Year

5.2.Block Diagram of Test Setup

PS2
AC Mains <€¢—
Sensor Power Meter
Host 481D 436A
EUT

(EUT: Wireless Controller For PS2)

5.3.Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 5.2..
2. Let the EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT is via the power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Date of Test : Feb. 17,2004 Temperature 23°C
EUT Wireless Controller For PS2  Humidity 589%
Model No. S619 Test Mode Device CHO Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2402MHz -23.28 0.2 -23.08 30.00
Date of Test : Feb. 17,2004 Temperature 23°C
EUT Wireless Controller For PS2  Humidity 589%
Model No. S619 Test Mode Device CH39 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2441MHz -23.47 0.2 -23.27 30.00
Date of Test : Feb. 17,2004 Temperature 23°C
EUT Wireless Controller For PS2  Humidity 589%
Model No. S619 Test Mode Device CH79 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2481 MHz -23.19 0.2 -22.99 30.00
Reviewer:

(e Womg
4
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6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

(EUT: Wireless Controller For PS2)

6.3.Specification Limits (§15.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is

greater.

6.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 7.2..
2. Let the EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 [May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [(Sucoflex104 |- May.31, 03 |1 Year
6.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
Host
EUT
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6.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH41 is 2443MHz.
CH40 is 2442MHz

Channel Carrier Frequency Separated = 2443MHz — 2442MHz
= 1MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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(5B AR GRYN) HT B 5D

ALK Teainoledy (Ghanzhen) Co. Lid,

No. 6, Ee Feng Road, Block 52,

Shenzhen Soience & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+85-T55-26632877

Dataf: 23 File#: C:\EMI TEST DATA\B\Berway.EMI

120 Level {dBuV./m) Date: 2004-02-19 Time: 14:01:26

&0 J"’W’I} \.\‘1‘“"“& ore} :

v 2442 2442 4 2442 8 24432 24436 2444
Frequency [MHz)
Site : 1# Chamwber
Condition i 3w 311S5FACTOR WERTICAL
EUT : Wireless Controller for P32
M/N : 3619
Fower 1 DCeV (Battery)
Test Enginesr : Richzhy
Nerno v Device ©h to ch
Test comment @ Temp:23"C Humi: 54%
Over Limit Reacd <Cahle Frohe
Freg Level Limit Line Lewvel Lnsa Faptor
NHz dBuvW/m ab dBuV/m dBuv db dB
b 2442.000 60,80 =eewwn ancame 29.43 3,23 28.14
2443.,000 60,83 ——=mem w-—wee 29,46 3.23 28.14
3 Z444.000 60.44 --—-~~ —=———= 29.07 3,23 28.14

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

(EUT: Wireless Controller For PS2)

7.3.Specification Limits (§15.247(d))
For frequency hopping systems operating in the 2400-2483.5MHz band employing at

least 75 hopping channels.

7.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 8.2..
2. Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 [May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [(Sucoflex104 |- May.31, 03 |1 Year
7.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
Host
EUT
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7.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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15 BRI CRYNHIL 2

ALDIX Tecnnology {Shenzhen) Cc. Lid,
No. 6, FKe Feng Road, Block 52,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdongy, China
T2l:+36-755-26639496 Fax:+86-T55-26632877

Dataf: 22

120 Level [dBuV/m)

File#: C:\EMI TEST DATANEB\Bervay.EMI

Dale: 2004-02-19 Time: 12:53:29

|

60 e —
?
...m,?wmm..
%' :
i |
05700 3470, T440. Z 7500
Frequency {MHz)
Site : 1# Chawber
Coandition : 3w 3115FACTOR VERTICAL
EUT ! Wireless Controller for P82
N/N 5819
Fower 1 DC6V (Battery)

Test Engineer :

Mewo
Test coxment

Richzhy
Device ch nuwiders

: Temp:23"C Hurni 3 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 [May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [(Sucoflex104 |- May.31, 03 |1 Year
8.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
Host
EUT

(EUT: Wireless Controller For PS2)

8.3.Specification Limits (§15.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT

1. Setup the EUT as shown in Section 9.2..
2. Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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8.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and IMHz VBW, set sweep time : S5ms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. This system hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send times in every second to all 80 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/80=0.52 times/channel*s

Cycle time: 80*0.4=32second

4. The average time of occupancy on any channel within a period :

0.52*32*1.075=17.888ms <400ms

W

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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o Agilent  B1:6:601 Feb 19, 2084 L Marker

Mkrl & 1.6075 ms
Fet 97 dBp Ht 4 b —@,155 B
oo teen 10 dB 9122 58 |l select Marker
et —
18
df’.ij,.-' Normal

<
o

;Ma:ker A Delta
1.0/5208600 ms -
3,155 6B e Far

Ref Ll=lia

‘UI 1 o Tt M S o ‘.,u.h.‘J 1 el e o, AR i o e A
5% FC Span Pair
T Span enter
Off
CaEnter 24‘11 "JH: Span LE1 HZ lH(—):-eA
Res BH 1 MHz _ WBH 1 MHz Sweep 5 ms (401 pts) e

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C
page 9-1

9. DEVIATION TO TEST SPECIFICATIONS
(None.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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M Shenzhen Science & Ind. Park
Tel: 0755-26639495~7
Al Y (SHENZHEM) CO L.TD Fax: 0755-26632877
Data$: 112 File#: Berway.EMI Date: 2004-02-18 Time: 22:16:41
SULM?M
FCC PART 15B |
6B
R
4l rh__J
T ] o
M"M"
!
g
30 | d1% 012 06 oo
Fretyuency (WMHL)
AVDIY TECHNOLOGY (SHENZHEN) CD., LTD. {3# Chambex)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2R98FACTOR HORTZONTAL
ROT : Wireless Controller for P32
M/N 5619
Power : DCeViRattery)
Test Fnaineer: Richzhv
Test Comment: Temn:24''C Humi:56%
Memo Device CHO Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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@ Shenzhen Science & Tnd., Park
Tel: 0755-26639495~7
AU : MY (SUENZHEN) CO., LTD Fax: 0755-26632877

Data#: 111 File#: Berway.EMI Date: 2004-02-18 Time: 22:08:29
40 Levd (dBuWim) . : -
FCC PART 158
648
© r"‘___mJ ;
— ] et
oL :
) . o, M
]\MM r
030 Py | 418 612 206 100
Frequency (WMHz
AUDIY TECHNOLOGY (SHENTHER) G0, LTD. 3# Chambar)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VERTICAL

FUT : Wireless Controller for PS2
M/N : 83619

Power : DC6VIBattery)

Test Fnaineer: Richzhwv

Test Comment: Temp:24''C Humi:56%

Meamao : Device CHO Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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® Shenzhen Science & Tnd. Park
Tel: 0755-26638405~7
All . MY (SHENZHEN) €O, LTD Fax: 0755-26632877

Data#: 109 File#: Berway.EMI Date: 2004-02-18 Time: 22:03:03
WL_I__E!-"EI i i3 TRY 1]
1
+CC PART 158 |
=y
e |
4l l—'u__|
AW*Numh#AwﬂHN”w”J“MjV
J L Mwm
i iy
[T
wF
030 | 41§ 612 &06 1000
Frequency (WHz)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAL

FUT : Wireless Controller for PS2
M/N : 8619

Power : DCeViBattery)

Tegt Fnaineer: Richzhv

Test Comment: Temn:24''C Humi: 56%

Memo : Device CH39% Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Shenzhen Science & Ind. Park
Tel: (0755-266394G5~7
Fax: 0755-26632877

Data#: 110 File#: Berway.EMT

Date: 2004-02-18 Time: 22:05:53

Levd
g0 2 .lﬂ-ﬂu%ml_.. _
1
FCC PART 158
B
40 r&——m:
J MW\WJWL
"an. . _1_;.‘
VW oy ‘NWW
I L mgkﬂ £3Pha
WLM
Y30 124 i 612 806 1000
Frequency (WMH:)

AVDIX TECHNOLORY (SHENYHEN) 0., LTD. (3# Chamber)

Trace:

Ref Trace:

Condition: FCC PART 15B 3m 259BFACTOR VERTICAL

RUT : Wireless Controller for PS2
M/N + 8619

Power : NDCaVIiBattery)

Test. Fnaineer: Richzhv

Test Comment: Temn:24''C Humi:56%

Memo : Device CRH39

Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Shenzhen Science & Tnd. Park
Tel: N755-26639495~7

Data#: 108 Fi

le#: Berway.EMI

LT Fax: 0755-26632877

Date: 2004-02-18 Time: 22:01:11

Lo @Buvm)
FCC PART 158
6fip
m I —
— .ﬁ.mwmhmmiww ek
Ay il W
I b l. L F-._.rﬂw
\WWWW
U 74 a8 612 £06 1000
Frequency (hHz)

AUDLX TECHNOLDEY (SHENFHEN) €0, LTD. 3# Chamber)

Trace:

Ref Trace:

Condition: FCC PART 158 3m 2598FACTCR HORIZONTAL

EOT : Wireless Controller for P82
M/N ©: 8612

Power : DBV IBattery)

Tast Frnaineer: Richzhv

Tast Comment: Temn:24!''(C Humi: 56%

Memo : Device CH7S Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Shenzhen Science § Tnd. Park
Tel: 0755-26632495~7
LTD Fax: 0755“26632877

Datat#:; 107 File#: Berway.EMI

SuLn'fd.dBu‘j.f'm'L]

Date: 2004-02-18 Time: 22:00:10

|

g

FCC PART 158

: ™

L
40 rm“_____J
J wﬁ*whmm
W T Tl

W §

03“ nd 418 612 f06 1000
Frequency (WMH:)

AUDIX TECHNOLOGY (SHENTHEN) C0., LTD. (3# Chamber)

Trace:

Condition: FCC
RUT :
M/N

Power H
Test Engineear:
Test Comment:
Memo

Ref Trace:

PART 158 3m 2598FACTOR VERTICAL
Wireless Contreoller for PS2

5619

DCaV (Battery)
Richzhv
Temn:24"''C

Humi: 56%
Device CH79 Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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. ® Shenzhen Science & Tnd. Park
AUD'X Tel: 0755-26639495~7
An e (SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 113 File#: Berway.EMI Date: 2004-02-18 Time: 22:192:16
WM_‘_WIM
FCC PART 158
648
SET—
40 l______J
_— PPN VLT
| L s
RS
AP
! Lt
! Cd ot
a1
¥F
U3 124 ne 612 £06 1000
Frojmency (WHz)

AUDTY TECHHNOLOGY (SHENTHEN) €0, LTD. @# Chanbe)

Trace: Ref Trace:
Conditiorn: FCC PART 15B 3m 2588FACTOR HORTZONTAL

FUT : Wireless Controller for PS2

M/N S6L9

Power : DCOVIRattery)

Test Fnaineer: Richzhv

Test Comment: Temp:24''C Humi:56%

Mermo Device CHO Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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. @ Shenzhen Science & Ind. Park
AU D IX Tel: 0755-26638495~7
Al Y (SHENZHEN) CO., LTD Fax: 0755-26632877 -
bata#: 114 File#: Berway.EMI Date: 2004-02-18 Time: 22:23:08
W@!““‘-’M
FCC PART 158 |
&
L i
40 rm_m“____j F
I J#muwﬁvaq“ﬂv
P L
Mmﬁwwﬁ“
A o
B
n&ﬂ nd 412 612 $06 1000
Erejuency (WHz)

AUDIX TECHNOLDGY (SHENTHEN) CO., LTD. (3# {hamba)

Trace:

Condition:
ROGT

M/N

Power :
Test Fnainear:
Test Comment:
Memo

e

PART 15R 3m 2598FACTOR VERTICAL
Wireless Controller for PS2
5619

NCEVIRattery)

Richzhy

Temp:24''C Humi: 56%

Device CHO Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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@ Shenzhen Hcience & Tnd. Park
Tel: 0755-26639495~7
All G (SHENZHEN) CO., LTD Fax: 0755-26632877 B
Data#: 115 File#: Berway.EMI Date: 2004-02-18 Time: 22:27:16
Leve ([dBuYim)
80y -
FCC PART 158
648
]
40 I_—___M_____J
I i
| WW;M—-WW
.1 h N .v.Wh‘_‘lW i\
s
: Ll |
t n Pyt 41§ 612 806 1000
Freyquency (WHD)
AVDIX TECHNCLOGY (SHENEHEN) C0., LTI. {3# Chambhar)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 25H98FACTOR HORTZONTAL
FOT : Wireless Controller for PS2
M/N ot 5619
Power : DCeVIRattery)
Test FEnaineer: Richzhv
Test. Comment: Temn:24''C Humi: 56%
Memo : Device CH39 Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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@ Shenzhen Science & Tnd. Park
Tel: 0755-26638495~7
(SHENZHEN)_CO. , 1.TD Fax: 0755-26632877
Data#: 116 File#: Berway.EMI Date: 2004-02-18 Time: 22:32:08
mmtdliuﬂrﬂ_... '
FCC PART 158
E
]
40 r_m__|
] W
" PG e T
-
| i bl
AR
i
30 224 A1 612 $06 2040
. FEreguency (WMH:)
AUVDIX TECHNOLOGY (SHENTHER) CO., LT, (3# Chambe)
Trace: _ Ref Trace:

Condition: FOC PART 15B 3m 2598FACTOR VERTICAL

FOT : Wireless Contreller for PS2
M/N : 8619

Power : DC6VIBattery)

Test Fnaineer: Richzhwv

Test Comment: Temn:24''C Bumi: 56%

Memo : Device CH32 Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

@ Shenzhen Science & Tnd. Park
Tel: 0755-76639495~7
Al . e (SHENZHEN)_ CO_, LTD Fax: 0755-26632877

Data#: 117 File#: Berway.EMI Date: Z004-02-18 Time: 22:36:16

El]|

FCC PART 158

B
S T
40 [ |
[ W e
| wr"‘ik-ﬂ"f"“"’”""L a9
! ‘_.rwq_l_.ﬂ'»“’ .
i ._.th Palbibid
L
0 n iyl | 418 612 £06 1]
Frequency (WMHi)
AVDEX TECHHOLOGY (SHENTHEN) CO., LTD. 3% Chamhe)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAL

FUT : Wireless Controller for PS2
M /N : 5619

Powear : DCeVIiRattery)

Test Fnaineer: Richzhv

Test Comnment: Temn:Z24''C Humi:56%

Memo : Device CH79 Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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Shenzhen Science & Ind., Park
Tel: 0755-26639495~7
Fax: 0755-26632877

Data#: 118 File#: Berway.EMI Date: 2004-02-18 Time: 22:40:08
Lerd (dBu'V;
$[|’—L—"hll .
FCC PART 158 |
—6lie
I
4 r_—_____J
A— ' A
,APWW
oK e
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Frequency (hHI)

AUDIX TECHNOLOGY (SHENTHEN) C0., LTD. (3# Chambe)

Trace:

Condition: FCC
FOT :
M/N

Power H
Test Fnaineer:
Test (Comment :
Memo

Wireless
S619
DCEVIBattery)
Richzhv

Temp: 24" '
Device CH79

Ref Trace:

PART 15B 3m 25H98FACTOR VERTICAL
Controller

for P52

Humi: bhe%
R¥

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

(B LI RN AT T

ALDIX Technology (Bheszhen) Co. Lid,

Mo. 6, KEe Feng Road, Block 52,

Shenzhen Science § Industry Park
Nantou, Shenzhen, Guangdong,
Tel:+86-755-2683040¢6

China
Fax:+86-755-26632877

Dataf#: 11 File#: C:\ENI TEST DATA\B\Eerway.ENI
120 Level [dBuV/m) Date: 2004-02-17 Time: 16:27:19
é
ECC PART 15(PEAK]
-Gdi
60 - ,m,émm .
i ; et
i
”//J
0 7000 3400, 7800, 11200, TAG00. T8000
Frequency {MHz)
Jite 1# Chamber
Condition FCC PART 15(PEAK) 3m 3115FACTOR HORIZONTAL
EUT : Wireless Controller for PS2
M/M : 38159
Pouwer : DC&V (Batcery)
Tegt Enginesr : Richehy
Hemo bevice CHO Tx
Test comment Tenmp123"C Humi:54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

(5 HEFIE CRIN)FTI 5
ALDIX Technology (Bhenzhen) Co., L,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science € Induscry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+85-755-26632877

Dataff: 12 File#: C:\EMI TEST DATR\B\Berway.EMI

120 Level {dBuV/m} Date: 2004-02-17 Time: 16:33:29
... FOCPART 15(PEAK)
3 i -bdB

6o S S S e E s e

. 4 i Mw‘-“""” S, Mm
0 E ; ; _ ‘ ;
1000 4400. 7800. 11200, 14600. 18000
Frequency [MHz)

2ite : 14 Chambher

Condition : FCC PART 1i54PELE] 3m 3115FACTOR VERTICAL

EUT ! Wireless Controller Zfor P32

MM : 3619

Pouwer : DCAV [Batteryj

Te=st Engineer : Richzhy

Hemo : Device CHO Tx

Test comment @ Temp:23YC Humi: 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

{8 S CR Y F L)

ALK Tegnnalogy (Shenzher) Co. Ll

No. 6, Ke Feng Road, Elock 52,

Shenzhen Science § Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+50-755-26639496 Fax:+B6-755-26832077

Dataff: 10 File#: C:\EMI TEST DATA)\E)Beruway.ENI
120 Level (dBu¥/m) Date: 2004-02-17 Time: 16:18:38
; ‘
FOC PART 15(PEAKL
i -6dB
’ _,,:-"M
. s MW‘:_‘W’_"“‘-W-—"
e - ; ?
2 | | |
0 i : i ! E
1000 4400. 7800, 11200. 14600 18000
Frequency (MHz]
Sice : 1# Cheanber
Condition : FCC PART 15(PEAK) 3m 311i5FACTOR HORIZOMNTAL
EUT ! Wireless Controller for P32
/N o : g619
Pawsr : DCEV [(Battery)
Test Engineer : Richzhy
Memo : Dewvice CH39 T
Test comment  Temp:23"C Humi: 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

{5 BFHECRYD R 2T

AU Teenniology (Shenzbert So, Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science £ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+B86-755-266328%77

Dataf: 9 File#: C:NEMI TEST DATA\E\Beruway.EMI
120 Level [dBuW¥/m) Date: 2004-02-17 Time: 16:17-41
;s
é .- %
i § s - ECC PART {5(PEAK]
: -GdB
El] AAAAA VTV S— - . .

o 1000 4400. 7400. 11200 T4B600. 18000
Frequency (MHz)
Jite 1# Chenber
Condition FCC PART 15(FEAK) 3m 3115FACTOR VERTICAL
EUT Wirelas=s Controller for PS2
n/M 3612
Power DCeYV [(Battery)
Test Engineer Richzhy

Hetno
Test comnent

Davice CH3s Tx
Temp:23"C Humi : 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C
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ALY Teeinalngy {Shenzhan) Ce L,

No. 8, Ke Feng Rosd, Block 52,

Shenzhen Bcience & Industry Park

Nantou, Shenzhen, Gusngdong, China
Tel:4B6-7S55-26639496 Fax:+36-755-2653287%7

Dataff: 7 Filef: C:YEMI TEST DATAY B\ Berway.EET
120 Level [dBuV/m) Date: 2004-02-17 Time: 16:01:14
i T
: ! ( ;
FOC PART 15(PEAK)
; -6dB
gol - J e RS P : - -
Mwﬂ”
M,”_,‘ILW"‘" - T .
L .
; .
; N H
| 3 * E
0 Soaa AA00. 7800. 11200, 4600 T8000
Frequency [MHz]
Jice 1 Chamber
Condivion : FCC PART 1S5(FPEAK) 3m 3115FACTOR HORIZOMNTALL
EUT i Wireles=s Controller for PSZ
M/N : 361%
Power : “: DCEV [(Battery)
Test Engineer : Richzhy
Hero i Device CH79 Tx
Test comment : Temp:23"C Humi: 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

15 BRI FTIR 2

AUCI Technaldgy {Bhenzheny o, Lid

No. 6, Ke Feng Road, EBElock 52',

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-26639496 Fax:+36-755-26632577

Datadf: & File#: C:\EMI TEST DATA\B\Berway.EMNI
120 Level [dBuY/m]) Date: 2004-D2-17 Time: 16:15:59
R R - b
A———{ WW%M VVVVVVV — o - B ”’""'""'“é’“ S
! i !
; ..... " FCT PART SiPE.&l&]m
: -bdB
BD ; A QWWWW J S [E— —
i .
|
g i ;
0 1000 4400. 7800. 11200. 14600. 18000
Freguency [MHz)
Zite 1# Charmber
Condition FCC PART 15 (FEAK] 3m 3115FACTOR VERTICAL
EUT : Wireless Controller for P32
M/ 5619
Power DCeW [(Battery)
Test Enginesr : Richzhy
Mama Device CH?S Tx
Test comment Temp:23"C Bumi: 54%
-&-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

15 BERACRY) B e

ALRIX Tecnnology (Shenzken) Ce. Lid,

Mo. 6, Ke Feng Road, Block 5,

Shenzhen ZIcience £ Industry Perk

MNantou, Shenzhen, Guangdong, China
Tel:+G6~755-26639496 Fax:+36—-755-26632877

Dataf: 30 Fileff: C:YEMI TEST DATAN BY Berway. EMI

120 Level [dB=uVa’m]

Date: 2004-02-20 Time: 14:14:13

EHL PART 15(PEAK]
-6dB

[ 1 ] RNy se— . - B G o

LNMAMﬂvakuwﬁumﬂ”va&JWMﬁ&JmmmﬁMf+WMJWWWMMWVWUMMW%WWHMMWM—“MNﬁ%AﬂJ;;d

0 18000 19200. 20400 21600 22800. 24000
Frequency (MHzj
Site : 1% Chamber
Condition i FCC PART 15(PEAK} 3w 3115FACTOR HORIZOMTAL
EUT i Wireless Controller for PS2
/N ! 8619
Powar 1 DCEV (Battery)
Test Engineer : Richzhy
Hemo : Device CHO Tx
Test comment : Temp:23"C Humi: 543

230

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C

{5 B4 R ) FTPR % D

AUDI Tecmvlogy (Shenzhen) Ce. Lid,

No. &, Ke Feny Road, Elock 52,

Shenzhen Science ¢ Industry Park

Mantou, Shenzhen, Guangdong, Chins
Tel:+86-755-266394026 Fax:+56-755-26632877

Dataff: 31 File#: C:VEMI TEST DATA\B\Berway.EMI
120 Level [dBu¥/m) Date: 2004-02-20 Time: 14:19;13
; % c
: — S
e . FOGC PART 1SIPEAK]L
. . -Bdid
z E
memwmwmwww

i

i é
18000 19200, 20400. Z1600. 22800, 24000

Frequency {MHz]
Site : 1f# Chanber
Condition ¢ FCO PART 15(PEAK) 3m 3115FACTOR WERTICAL
EOT : Wireless Controller for P32
M/N - 3615
Power : DCéV (Battery)
Test Enginesr : Richzhy
Hemo : Dewvice CHO Tx
Test comment i Temp:23"C Hurni: 54%

23 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039



FCCID:RUPS6195620C
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AL TecHnology (Bhenzhen) Co, Lid,
No. 6, Ke Feng Road, Block 5z,
Shenzhen Seience € Industry Park

Nantou, Shenzhen, Guangdong,
Tel:+56-755-2665949¢6

China
Fax:+56~755-26632577

Dataf#f: 24 File#f: C:YEMI TEST DATA\B\Berway.ENI
120 Level [dBuV./m) Date: 2004-02-20 Time: 14:02:13
1 ! ;
i
| L . i ..EEE PART 15(PEAK)
‘ -GdR
i
gmm E I —
! §
: i
; i
H [ A
N |
18000 19200. 20400. 21600. 22800, 24000
Frequency [MHz)
Site 1# Cheanber
Condicion FCZ PART 15(PEAK} 3m 3115FACTOR HORIZOMTAL
EUT ! Wireless <Controller for PS2
n/ 3619
Fower DC6V (Battery)
Test Engineer Richzhy
Memo Device CH39 Tx
Test comment Tewmp:23"C Humi: S54%
S %6 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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FCCID:RUPS6195620C

YR )

AUDIK Tecnnulegy (Shenzhen) Ce, Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen

Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755~26639496 Fmx:+35-755-26632877

Dataff: 27

120 Level [dBuV/m)

File#: C:\EMI TEST DATL\B'\Berway.EMT

Date: 2004-02-20 Time: 14:03:13

i {

FCC PART 15(PEAK].

-GdB

1
! !
:

b 18000 19200. 20400. 21600, 22800. 24000
Frequency [MHz)
dite : 1§ Cheamber
Condirion t FCT PART 15(PEAK) 3m 3L15FACTOR VERTICAL
EUT : Wireless Controller for PS2
M/ + 361S
Power : DC6V (Battery)
Test Engineer : Richzhy
Memo i Device CH39 Tx
Test cowmment : Temp:Z3i"C Hurni: 54%

.07

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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15 BAMRCRY)H PR T

AUDIX Tecnnalagy (Shenzhem) Cc. Lid
No. 6, Ke Feng Road, Blaock 5z,
Shenzhen Science & Industry Fark

Nantou, Shenzhen, Guangdong,
Tel:486-755-26639498

China
Fax:+36-755-26632577

Dataff: 28 File#: C:\EMI TEST DATA\B\ BE]’.’W&Y.EHI
120 Level [dBuV/m) Date: 2004-02-20 Time: 14:06:13
e ECL PART 1SIPEAK].
-bdi
I __ oL
s %
i §

H | i i
0 18000 19200. 20400, 21600. 22800 24000
Frequency [MHz)
Site 1# Chawber
Condition FCC PART 15(PEAK) 3m 311SFACTOR HORIZOMTAL
EUT ¢t ‘Wirelegs Controller for PS2
M/ S619
Powver DC6V {Battery)
Test Engineer Richzhy
Nemo Deviee CH72 Tx
Test coxwrent Temp:23"C Humi:54%
..

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04039
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15 B CRINHIR w-F)

HNa.

AULIX Teshnelagy {Shanzhen) Co. Ltd,

6, Ke Feng Road, Elock 52,

Shenzhen Science & Industry Park

Nantou,

Shenzhen,
Tel:486-755-26639496

Guangdong, China

Fax 1 +86-755-26632877

Datag: 29

120 Level {[dBuV/m)

Fileff: C:\EMI TEST DAT2\E\Berway.EMI

Date: 2004-02-20 Time: 14:09:132

ECL PABT 15(PEAK].

-S4

60

% i

: i H
0 T5000 19200, 20400, ZT600. 75800, 74000
' Frequency [MHz)
Bite 1§ Chamber
Condirtion FCC PART 15(PEAK) 3m 3115FACTOR VERTICLL
EUT i Wirelesz Controller for P32
M/N 3619
Power DC6Y (Battery)
Test Engineer Richzhy
Hero Device CH79 T
Test corment Temp:23"C Hund < 54%
-29.
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